
Paisley Wastewater Treatment Plant 
13-028 

 
 
 
 
 
 
 
 

2024 Operation and Maintenance 
Annual Report 

March 2025 
 
 
 
 
 
 
 
 
 
 

Prepared for: 
Municipality of Arran-Elderslie 

PO Box 70, 1925 Bruce Road 10 
Chesley, ON N0G 1L0 

 
 
 
 
 
 
 
 
 
 

Prepared By: 
GSS Engineering Consultants Ltd. 

Suite 230, 945 3rd Ave, E. 
Owen Sound, ON N4K 2K8 

 



 

 

TABLE OF CONTENTS 

1.0 INTRODUCTION ......................................................................................................... 2 

2.0 DESCRIPTION OF FACILITIES .................................................................................. 3 

2.1 Sewage Pumping Stations ....................................................................................... 3 
[...]

Composite effluent samples as per ECA were collected and analyzed for CBOD₅, Total 

Suspended Solids, Total Phosphorous, and Total Ammonia Nitrogen and are summarized in 

Table 3. 

In regard to E.coli, the ECA requires that weekly samples are collected and analyzed between 

May 1st and Oct 31st, and the E.coli levels are reported as monthly geometric mean density.  The 

density is not to exceed 200 organisms per 100 ml of effluent.  Table 3 provides a summary of 

E.coli monitoring results.  

“Average waste loadings” (CBOD₅, TSS, TP) are presented in Table 4. 

None of the effluent parameters or waste loadings exceeded the ECA limits. 

 

  



March, 2025 13-028

BOD

₅
Total Suspended 

Solids
Total 

Phosphorous
Total Kjeldahl 

Nitrogen
(mg/L) (mg/L) (mg/L) (mg/L)

January 94 105 2.06 21.6

February 118 143 3.20 29.1

March 176 204 3.61 28.80

April 171 197 3.38 34.80

May 133 140 2.66 23.7

June 136 178 3.62 38.1

July 256 257 3.47 37.1

August 142 192 4.31 48.0

September 149 206 2.17 29.6

October 185 184 3.59 39.3

November 148 242 3.54 35.9

December 159 140 3.31 35.1

Annual Average: 156 182 3.24 33.43

TABLE 2

Summary of Raw Sewage Monitoring Data - 2024

Paisley Wastewater Treatment Plant

Municipality of Arran-Elderslie

Month



March, 2025 13-028

CBOD

₅

TSS Total 
Phosphorous

Total 
Ammonia 
Nitrogen

E.Coli Geometric 
Mean

Unionized 
Ammonia

(mg/L) (mg/L) (mg/L) (mg/L) (cts/100mL) (mg/L)

ECA Effluent Limits 
(mg/L)

30 30 1 3 14
200                  

(May 1 to Oct 31) 6.0-9.0

ECA Effluent 
Objectives (mg/L) 25 25 1 200 6.5-8.5

January 4 2 0.08 0.10 12 0.0005 7.51
February 4 2 0.07 0.10 14 0.001 7.46

March 4 2 0.11 0.10 10 0.001 7.39
April 4 3 0.12 0.12 7 0.001 7.47
May 4 2 0.20 0.13 4 0.001 7.49
June 3 3 0.19 0.10 3 0.001 7.36
July 4 2 0.24 0.10 5 0.002 7.35

August 4 3 0.19 0.10 12 0.0004 7.12
September 4 2 0.15 0.10 3 0.0002 7.14

October 4 2 0.16 0.10 10 0.0004 6.96
November 4 2 0.17 0.10 13 0.0004 7.03
December 4 2 0.15 0.10 14 0.0003 7.17

Compliance with ECA 
Effluent Limits Y Y Y  Y Y

TABLE 3
Summary of Treated Effluent Monitoring Data - 2024

Paisley Wastewater Treatment Plant
Municipality of Arran-Elderslie

Month

Average Concentration

Average pH



March, 2025 13-028

CBOD Total Suspended 
Solids Total Phosphorous

(kg/day) (kg/day) (kg/day)
ECA Effluent Limits 17.6 17.6 0.71

January 1.7 0.8 0.03

February 1.7 0.8 0.03

March 1.7 0.9 0.05

April 1.9 1.5 0.06

May 1.3 0.7 0.06

June 0.8 0.7 0.05

July 1.0 0.5 0.06

August 0.9 0.6 0.04

September 0.9 0.4 0.03

October 0.9 0.4 0.03

November 0.9 0.5 0.04

December 1.8 0.9 0.07

Compliance with ECA 
Effluent Limits Y Y Y

TABLE 4

Summary of Monthly Average Waste Loadings to Receiver - 2024

Paisley Wastewater Treatment Plant

Municipality of Arran-Elderslie

Month



2024 Annual Compliance Report – Operations and Maintenance of 13-028 
Paisley Wastewater System, Municipality of Arran-Elderslie March 2025 
 

GSS Engineering Consultants Ltd.  Page 7 

5.0 SUMMARY OF MAINTENANCE 

Ross Street Pump Station: 

 Jan 8 – Removed and Replaced Low Level Float.  

 Jan 30 – Completed Generator Engine Service.  Changed oil and filter and engine fuel 
filter. 

 Jan 30 – Checked Generator belts, air filter and battery.  All were ok. 

 March 20 – Replaced building interior lighting with LED lighting. 

 Aug 16 – Dewar Electric checked amperage of both pumps and found them to be 
acceptable.  Replaced Pump 1 wire lead connectors in electrical cabinet. 

Albert Street Pump Station: 

 Dec 10 – Removed and replaced door lock (by Dennis Ecker). 

Mill Drive Pumping Station 

 Feb 20 – Dewar Electric were onsite to replace low level float.  Also corrected logic relay 
in Pulsar unit. 

Paisley Sewage Plant: 

 Jan 3 – Calibrated alum feed pumps. 

 Jan 9 – Full set of new lamps and O rings were installed in the Bank “B” of UV reactor.  
Hours and cycles were reset to zero reading. 

 Jan 17 – Installed new thermostat in alum room (CT 410B SR). 

 Jan 26 – Provided new power cord on Liberty SR Pump (K001008). 

 Feb 5 – Provided new wheel on south clarifier bridge. 

 Feb 29 – Rebuilt spare alum pump and placed it into service. 

 Mar 26 – Removed and replaced Blower #1.  Air relief valve and pressure gauge were 
also replaced. 

 April 3 – Replaced UV lamp A 3, 2 with a used lamp from Module B at 8,864 hrs. 

 April 11 – Changed oil in blower #2 and #3.  Greased both motors (Howden VG 220) 

 April 16 – Removed and replaced clarifier 250 mm gate valve. 

 April 29 – Tower Electronics calibrated raw and effluent flow meters. 

 April 30 – Removed and replaced both North and South Clarifier inlet knife gate valves. 

 May 8 – Replaced UV lamp A1, 2 with a used lamp from Module B  at 8,864 hrs. 

 May 28 – Changed oil in rotor’s gear box.  Also greased electrical motor and checked belts 
(Telus 46 S3) 



2024 Annual Compliance Report – Operations and Maintenance of 13-028 
Paisley Wastewater System, Municipality of Arran-Elderslie March 2025 
 

GSS Engineering Consultants Ltd.  Page 8 

 June 25 – Fosters on site to flush vents at Albert St Pumping Station and cleanout at 216 
Nelson St. 

 July 10 – Repaired broken sewer at 406 Alma St., 125 mm shattered lateral was replaced 
with 150 mm – 1 x 560 mm. 

 Aug 12 – Replaced UV lamps A 1, 3 with used lamps that already had 8,864 hrs. 

 Aug 29 – Cleaned out both scum pits and George St basin. 

 Sept 5 – Installed new tank in alum building. 

 Sept 17 – New hour clock was fitted on blower #3. Old clock reading was 27,909.9 hrs. 

 Sept 19 – Replaced UV lamps A 2, 4 with a used lamp that had 8,864 hrs. 

 Sept 26 – Installed 2 sewer connections @551 Queen N 

 Oct 11 – Calibrated alum feed pump #1.  Flow was set to 2L/ hr. 

 Oct 11 – Commissioned new alum tank. 

 Oct 11 – Fitted new BPL on alum board and set it to 50 PSI setting. 

 Oct 23 – Calibrated Alum feed pump #2. 

 Oct 30 – Fosters completed annual sewer flushing of sanitary sewers. 

 Nov 13 – Fosters cleaned Ross and Albert St wet wells.  Also cleared manhole at WWTP. 

 Nov 13 – Repaired manhole vents at Albert St. 

 Nov 26 – Completed Annual inspection of flat roofs. 

 Nov 27 – Cleaned UV channel and all modules. 

 Nov – 12 New sewer laterals were installed on Arnaud between Albert and George by WT 
Land, Contractor. 

 Dec 5 – New diaphragm valves provided for alum feed pump #2 and calibration completed. 

 Dec 9 – Changed lamp A 3, 2 on UV.  Provided used lamp. 

 Dec 30 – Pulled and unclogged SP8. 

  



2024 Annual Compliance Report – Operations and Maintenance of 13-028 
Paisley Wastewater System, Municipality of Arran-Elderslie March 2025 
 

GSS Engineering Consultants Ltd.  Page 9 

6.0 SUMMARY OF COMPLAINTS RECEIVED 

No complaints were received during 2024. 

 

 

  



2024 Annual Compliance Report – Operations and Maintenance of 13-028 
Paisley Wastewater System, Municipality of Arran-Elderslie March 2025 
 

GSS Engineering Consultants Ltd.  Page 10 

7.0 SEWAGE BY-PASS AND SPILLS 

There were no sewage bypasses from any of the three (3) Paisley pumping stations in 2024. 

 
However, there was a sludge spill on December 3, 2024 at the treatment plant location.  MECP 

Spill Action Centre was contacted and all necessary actions were completed.  Refer to Spill Report 

in Appendix C.  

 

  



2024 Annual Compliance Report – Operations and Maintenance of 13-028
Paisley Wastewater System, Municipality of Arran-Elderslie March 2025 

GSS Engineering Consultants Ltd. Page 11 

8.0 LAND APPLICATION OF DIGESTED SLUDGE 

In 2024, no digested sludge was hauled to the sludge spreading site and incorporated into 

the soil.  411 m³ of Sludge was pumped into geotube in 7 days during late July and early 

August months.   

Old geotube was opened and 191.9 tonnes of dewatered sludge was hauled to municipal landfill 

for daily land cover use. 



2024 Annual Compliance Report – Operations and Maintenance of 13-028 
Paisley Wastewater System, Municipality of Arran-Elderslie March 2025 
 

GSS Engineering Consultants Ltd.  Page 12 

9.0 MINISTRY OF THE ENVIRONMENT INSPECTION AND COMPLIANCE 

The Ministry of the Environment did not conduct an inspection of the Paisley Sewage Treatment 
Plant in 2024.  

  



2024 Annual Compliance Report - Operations and Maintenance of
Paisley Wastewater System, Municipality of Arran-Elderslie

13-028
March 2025

1O.O RECOMMENDATIONS

We present the following recommendations:

1. Continue to operate the sewage works in accordance with the ECA and Regulations.

2. The flow meter calibration should be done before April 2025.

3. Studge should be hauled/pumped in geotubes on an as-needed basis and maintain an
account of sludge pumped into geotubes.

4. Ensure that discharge data including flows, bypasses, raw and effluent data is reported to
MECP under the Municipal Monitoring Program on a quarterly basis.

5. The Municipality is advised to continue to participate in the Municipal utility monitoring
program and submit the required data to the MECP.

Respectfully submitted:

GSS Engineering Itants Ltd M unicipality of Arran-Elderslie

Rakesh Sharma, P. Eng., M.A.Sc.
Class lV License, WWC and WWT

Chris Legge, Water & Sewer Foreman
Class IWWT & Class IWWC, Backup ORO

Municipality of Arran-Elderslie

c

Mcleod, Public Works
Class ll \ A /C & Class llWWT, Backup ORO

rrll

GSS Engineering Consultants Ltd. Page 13

Lt



 

 

 

 

 

 

 

Appendix A 

Environmental Compliance Approval 

 

 



Page 1 - NUMBER 5019-C25S2C

Ministry of the Environment, Conservation and Parks
Ministère de l’Environnement, de la Protection de la nature et des Parcs

ENVIRONMENTAL COMPLIANCE APPROVAL
NUMBER 5019-C25S2C

Issue Date: May 25, 2021

Municipality of Arran-Elderslie
1925 Bruce County Road 10
Post Office Box, No. 70
Chesley, Ontario
N0G 1L0

Site Location: Paisley Sewage Treatment Plant
322 George St N
Municipality of Arran-Elderslie, Ontario
N0G 2N0

You have applied under section 20.2 of Part II.1 of the Environmental Protection Act, R.S.O. 1990, c. E. 19 
(Environmental Protection Act) for approval of:

establishment and alteration, usage and operation of new and existing municipal sewage works, for the 
treatment of sanitary sewage and disposal of effluent to Saugeen River via a Sewage Treatment Plant (Paisley 
Wastewater Treatment Plant) and Final Effluent disposal facilities as follows:

Classification of Collection System:  Separate Sanitary Sewer System

Classification of Sewage Treatment Plant: Secondary Equivalent

Design Capacity of Sewage Treatment Plant

Design Capacity with All Treatment Trains in 
Operation

Existing Works

Rated Capacity 705 m3/d



Page 2 - NUMBER 5019-C25S2C

Influent, Imported Sewage and Processed Organic Waste

Receiving Location Types  

In Collection System Sanitary Sewage or Pretreated Industrial Wastewater

At Sewage Treatment Plant None

Proposed Works: 

Disinfection System

a repurposed chlorine contact channel equipped with UV disinfection system having a total peak 

hourly capacity flow rate of 180 m
3
/hr having two(2) banks each bank measuring 305 mm wide x 

2045 mm long x 315 mm deep equipped with 16 UV lamps;

     Oxidation Ditch

one(1) mixer in oxidation ditch

Existing Works:

Paisley Sewage Treatment Plant

 Preliminary Treatment System

 Screening 

flow equalization basin complete with jet aeration facility for mixing/aeration complete with 

two(2) submersible sewage transfer pumps each rated at 15 L/s pumping at a TDH of  4.9 m 

manual bar screen

a flow control device designed to restrict the max flow to the grit channel to approximately 30.3 

L/s

two(2) grit channels

Secondary Treatment System

an oxidation ditch approximately 85.3 m long, 1.52 m deep with an approximate volume of 412 

m3, equipped with (1) rotor aerator 



Page 3 - NUMBER 5019-C25S2C

two(2) 7.3 m dia, 3.05 m SWD primary clarifiers with sludge and scum removal 

two(2) return sludge transfer pumps each rated at 8.6 l/s rated at a TDH of 2.0 m 

Supplementary Treatment System

one(1) 27,000 litre capacity phosphorus removal chemical storage tank and one(1) metering 

pump 

Disinfection System

chlorine control panel complete with two(2) dose control systems, automatic flow paced and 

manual 

a 18 kg/day chlorinator complete with weigh scale, ejector and associated equipment (to be 

decommissioned upon installation of proposed works) 

chlorine contact channel 4 m x 1.6 m x 1.6 m SWD (to be repurposed for the installation of UV)

Final Effluent Flow Measurement and Sampling Point

an ultrasonic flowmeter on V notch weir at outlet of UV contract chamber

200 mm diameter outfall sewer to Saugeen River

Sludge Management

Sludge Digestion

Stage 1 and 2 sludge digesters with volume of 100 m
3
 and 50 m

3
 respectively  complete with 

air diffusers and mechanical decanting

each digester is equipped with two (2) sludge transfer pumps each rated at 15.14 L/s at a 

TDH of 7.0 m

one(1) supernatant pump rated at 15.14 L/s at a TDH of 7.0 m 

three (3) blowers ( two duty and one standby) each having an air flow rate of 91 l/s,  two 

blowers rated at 62 kPa and one at 41.4 kPa

Biosolids Storage

(1) one sludge storage having a capacity of 492 m3



Page 4 - NUMBER 5019-C25S2C

For the purpose of this environmental compliance approval, the following definitions apply:

"Annual Average Daily Effluent Loading" means the value obtained by multiplying the Annual Average 1.
Effluent Concentration of a contaminant by the Annual Average Daily Effluent Flow over the same 
calendar year; 

"Annual Average Effluent Concentration" is the mean of all Single Sample Results of the concentration of 2.
a contaminant in the Final Effluent sampled or measured during a calendar year, calculated and reported as 
per the methodology specified in Schedule F; 

"Annual Average Daily Influent Flow" means the cumulative total sewage flow of Influent to the Sewage 3.
Treatment Plant during a calendar year divided by the number of days during which sewage was flowing 
to the Sewage Treatment Plant that year;

"Approval" means this environmental compliance approval and any schedules attached to it, and the 4.
application;

"BOD5" (also known as TBOD5) means five day biochemical oxygen demand measured in an unfiltered 5.
sample and includes carbonaceous and nitrogenous oxygen demands; 

"Bypass" means diversion of sewage around one or more treatment processes, excluding Preliminary 6.
Treatment System, within the Sewage Treatment Plant with the diverted sewage flows being returned to 
the Sewage Treatment Plant treatment train upstream of the Final Effluent sampling point(s) and 
discharged via the approved effluent disposal facilities;

"CBOD5" means five day carbonaceous (nitrification inhibited) biochemical oxygen demand measured in 7.
an unfiltered sample; 

"Director" means a person appointed by the Minister pursuant to section 5 of the EPA for the purposes of 8.
Part II.1 of the EPA;

"District Manager" means the District Manager of the appropriate local district office of the Ministry 9.
where the Works is geographically located; 

"E. coli " refers to coliform bacteria that possess the enzyme beta-glucuronidase and are capable of 10.
cleaving a fluorogenic or chromogenic substrate with the corresponding release of a fluorogen or 
chromogen, that produces fluorescence under long wavelength (366 nm) UV light, or color development, 
respectively. Enumeration methods include tube, membrane filter, or multi-well procedures. Depending on 
the method selected, incubation temperatures include 35.5 + 0.5 °C or 44.5 + 0.2 °C (to enumerate 
thermotolerant species). Depending on the procedure used, data are reported as either colony forming units 
(CFU) per 100 mL (for membrane filtration methods) or as most probable number (MPN) per 100 mL (for 
tube or multi-well methods);

"EPA" means the Environmental Protection Act , R.S.O. 1990, c.E.19, as amended;11.